CROVWN I N

Date: 05/06/2023 rev.00
Model: CT29018HX

34

’
%27

AN S/
RN I
:S"’/Q\“ W
N




CT29018HX

Pos.No. Part No. Description Qty Remark
1 5002901800101 [Screw / M10x1.25x30 1
2 5002901800201 [Spring Washer / ®10 1
3 5002901800301 |Blade / 380 1
4 5002901800401 [Blade Holder 1
5 5002901800501 [Motor 1
6 5002901800601 [Screw / ST6.3x25-H-C 4
7 5002901800701 [Cover Of Wheel / 170 2
8 5002901800801 |Cotter Pin / g2x15 4
9 5002901800901 |Falt Washer / 10 4
10 [5002901801001 |Wheel / 170 2
11 5002901801101 [Front wheel bracket right 1
12 [ 5002901801201 |Front Wheel Drive Axis / 380 1
13 [5002901801301 |Screw / ST4.2x16-H-F 44
14 [5002901801401 |Comb board / 380 1
15 [5002901801501 |Front wheel bracket left 1
16 [ 5002901801601 |Chassis / 380 1
17 [5002901801701 |Screw / M6x20 1
18 [5002901801801 |Adjustable connecting rod / 380 1
19 [5002901801901 |[Hex Nut 2
20 | 5002901802001 [Falt Washer / 200 2
21 5002901802101 [Cover Of Wheel / 200 2
22 | 5002901802201 |Left Decoration Board 1
23 5002901802301 [Tapping Screw / ST4.2x12-H-F 10
24 | 5002901802401 [Knob 2
25 [5002901802501 [Tapping Screw / ST4.8x16-H-F 12
26 | 5002901802601 [Hex Nut / M8 2
27 | 5002901802701 [Left fixed tooth 1
28 | 5002901802801 [Back cover torsion spring / 430 1
29 [5002901802901 [20V Harness assembly 1 1
30 [5002901803001 [Rear cover shaft / 430 1
31 5002901803101 [Conductor 1
32 [5002901803201 [20V Harness assembly 2 1
33 [5002901803301 |Key plate 1
34 | 5002901803401 [Female insert 2
35 [5002901803501 |Key holder 1
36 |5002901803601 [Slot holder 2
37 [5002901803701 |Power drivng device 1
38 |5002901803801 |Falt Washer / g4.5x@22x1 4
39 [5002901803901 |Cable Tie / 3.5x150 2
40 |[5002901804001 |Cord Clamp 2
41 5002901804101 [Upper casing / 380 1
42 5002901804201 |Double pack battery compartment 1
43 [ 5002901804301 |Dust-proof cotton / 430 2
44 5002901804401 |Battery compartment 1
45 [ 5002901804501 |Starting key assembly 1
46 | 5002901804601 |Pivot block 2
47 5002901804701 |Battery compartment cover 1
48 |[5002901804801 |Down putter 2
49 | 5002901804901 [Quick off knob 2
50 5002901805001 |Cylindrical nut / M6 2
51 5002901805101 [Falt Washer / 28x226x3 2
52 | 5002901805201 [Hex.Bolt / M6x50 2
53 5002901805301 [Up and down the putter 1
54 |15002901805401 [Wire trigger support box left 1




CT29018HX

Pos.No. Part No. Description Qty Remark
55 | 5002901805501 [Spring 1
56 | 5002901805601 [Fixed seat 1
57 15002901805701 [Wire trigger support box right 1
58 |5002901805801 |[Tapping Screw / ST3.5x10-H-C 2
59 |5002901805901 [Wire trigger 1
60 | 5002901806001 [Sponge sheath 1
61 5002901806101 |Upper Cover 1
62 | 5002901806201 [Spring 1
63 | 5002901806301 [Fixed seat 1
64 | 5002901806401 [Spring 1
65 | 5002901806501 [Switch Button 1
66 | 5002901806601 [Down Cover 1
67 | 5002901806701 [Ship Type Switch 1
68 | 5002901806801 [Power Plug Cord 1
69 | 5002901806901 [Handle 1
70 |5002901807001 [Grass gathering indicator board 1
71 5002901807101 [Cover the straw box 1
72 | 5002901807201 [Falt Washer / ST3.5x10-H-C 1
73 | 5002901807301 [Hay bag / 430 1
74 15002901807401 [Rear cover 1
75 5002901807501 [Straw box support 1
76 | 5002901807601 [Linecard 2
77 |5002901807701 [Cylindrical magnetic clamp 1
78 |5002901807801 [Dextral tooth 1
79 | 5002901807901 [Left-handed tooth 1
80 5002901808001 [Right fixed tooth 1
81 5002901808101 [Right part of decorative plate 1
82 |5002901808201 |Plug / 380 1
83 5002901808301 [Raise the gear plate 1
84 [5002901808401 [Ring Terminal 1
85 | 5002901808501 [Rear Wheel Axis / 430 1
86 |5002901808601 [Screw 2
87 [5002901808701 [Raise lever assembly 1
88 |5002901808801 [Master handle 1
89 |5002901808901 [Screw / M5x8 2
90 |5002901809001 [Nut/ M5 2
91 5002901809101 |Baseplate / 380 1




	CT29018HX drawing
	CT29018HX list

